Select a dealer

Mopar® Authentic Parts & Accessories

Find a Dealer
Cart

Cart is Empty

Manifolds and Vacuum Fittings for 2016 Ram 2500

Vehicle

2016 Ram 2500 Change Vehicle

Categories

Browse Categories
Manifolds and Vacuum Fittings for 2016 Ram 2500 #0 Manifolds and Vacuum Fittings for 2016 Ram 2500 #1
Manifolds and Vacuum Fittings for 2016 Ram 2500 #0
No.
Part # / Description / Price
2
Exhaust Manifold Gasket, Right Side

NOT Included With Long Block Engine Install Kit. Important note:pay close attention to up to and after dates and qty for bolts and studs. Right Side.

4
Exhaust Manifold, Left Side

Nine (9) Hole Type Use Up To 03/05/2018. Use For 03/05/2018 And After. Use For 03/05/2018 And Later. Left Side.

6
Hex Flange Head Bolt, Mounting

.375-16x2.50. Front Exhaust Pipe To Exhaust Manifold.

7
Exhaust Manifold Shield

Use Up To 06/04/2018. Gasoline Engine Manifold Only.

8
Double Ended Stud, Mounting

Side. Use Up To 06/04/2018. Exhaust Manifold. M8x1.25xm6x1x75.50.

9
Double Ended Stud, Mounting

M8x1.25xm6x1.00x73.00. Side. Use Up To 06/04/2018. M8x1.25xm6x1.00x75.50. Exhaust Manifold. Corner.

10
Hex Flange Head Bolt, Mounting

M8x1.25x48.50. Use For 06/04/2018 And After. Use Up To 06/04/2018. Middle. Left Side Exhaust Manifold To Cylinder Head. Right Side Exhaust Manifold To Cylinder Head. Right And Left.

13
Hex Flange Lock Nut, Mounting

Manual Latch. Stop Lamp Switch Mounting Bracket. Reservoir Mounting. Hex Flange Locking Coller Tube Attach. Oil Pan Attaching. Upto and Including 07-04-00. Up To 07-04-00. Brake Pedal Sensor Mounting.

No.
Part # / Description / Price
2
Throttle Body To Intake Seal

NOT Included With Long Block Engine Install Kit.

4
Hex Head Bolt And Coned Washer, Mounting

68190715AA,AB Supersede To 68190715AC Intake Manifold Kit. Item 3 Ball Stud & Item 4 Bolts Are No Longer Included & Must Be Ordered Seperate. M6x1.00x81.00. Intake Manifold to Cylinder Head.

5
PCV Seal

NOT Included With Long Block Engine Install Kit. Rectangle.

5
PCV Seal

NOT Included With Long Block Engine Install Kit. On PCV Valve. Round PCV To Intake. Large O Ring Small O Ring Is Serviced With PCV Valve Only.

7
Engine Pad

Round Pad In Rear Of Intake Manifold Serviced In Manifold Kit. Valley Cover.

8
Insulator Cover, Foam

Insulator Cover

Make Up Air Insulator. Inbetween Oil Fill Housing And Fuel Rail.

9
Oil Filler Cap

Includes O-ring. With 5W20 Markings. Includes Oil Ring.

10
O Ring

Oil Filler Cap O Ring

Serviced With Oil Filler Cap.

11
Hex Flange Head Bolt, Mounting

M5.74x1.81x21.50. Fuel Rail to Intake Manifold. Bracket To Intake Manifold. Intake Short Runner Valve To Intake Manifold. Intake Short Running Valve Actuator Valve To Intake Manifold.